[image: image1.jpg]Australian
Rheumatology

Association





AUSTRALIAN RHEUMATOLOGY ASSOCATION 

Prescriber’s information on Medications for Rheumatic Diseases in Pregnancy
· Up to 20% of women with RA have worsening of joint symptoms with pregnancy compared with control populations. RA patients have an increased risk of pre-eclampsia (PET), Caesarean section, and premature or low birth weight (LBW) neonates.

· In PsA disease activity does not typically change during pregnancy.

· In SLE cessation of hydroxychloroquine (HCQ) is associated with increased disease activity (assessed by SLEDAI); it can be safely continued. Aim to embark on pregnancy when SLE disease activity state is stable.
· In regard to breastfeeding drug concentrations in breast milk that expose the infant to 0.1% of the maternal dose are regarded as safe: 10% regarded as requiring caution or avoidance.
· In general those patients whose disease is optimally control with DMARDs such as HCQ, sulfasalazine (SSZ) and azathioprine (AZA) have a better outcome for mother and infant than those maintained on corticosteroids. 

· Analgesia such as paracetamol and narcotics including tramadol can be used safely where clinically indicated.
· The assigned categories in the below table need to be reviewed in association with clinical evidence; some D medications (HCQ, SSZ and AZA) are safe in pregnancy while others e.g. methotrexate (MTX) are not. 
	Drug
	Category
	Notes for prescribers

	NSAIDS

COX2
	C

B3
	· NSAIDS should be stopped when conception planned, however aspirin 80mg/day appears safe throughout pregnancy and maybe beneficial at implantation.
· Avoid in the first 6-8 weeks if possible: older studies suggest increase in miscarriage.
· Cease by 3rd trimester due to premature closure of ductus arteriosus. 

· Lactation: Ibuprofen and diclofenac preferred (shorter t ½, inactive metabolites, lower breast milk levels); sulindac and indomethacin (enteropathic circulators) and COX 2 (insufficient data) not recommended. 



	Corticosteroids
	A
	· Can be used if “pregnancy-safe DMARDs” (HCQ, SSZ and HCQ) are inadequate, contraindicated, or poorly tolerated.

· Use lowest possible dose (pref. <20mg/daily) to control activity.

· Main risks are maternal including preeclampsia, gestational diabetes (GDM), osteopaenia and infection.
· Avoid 1st trimester if possible as increased risk of oral clefts from 1:1000 to 3:1000.
· If used 5mg folate intake per day should be taken concurrently to minimise the risk of oral cleft.

· If prednisolone dose > 20-40mg/day aim to breastfeed 4 hours post dose.
· Maternal corticosteroid treatment: prednisone, prednisolone and hydrocortisone can be used as inactive in foetus due to 11 beta-dehydrogenase.
· Fetal corticosteroid treatment: dexamethasone and betamethasone are used as they cross placenta in active form.


	Hydroxychloroquine
	D
	· Can be used in pregnancy.  
· Beneficial to continue in SLE patients due to low risk of adverse effects and high risk of poor disease control if stopped
· Caution in lactation as potential risk of accumulation; but generally regarded as safe.


	Sulphasalazine
	A
	· Can be used in pregnancy.
· Dose should not exceed 2g/day as precaution against newborn neutropaenia.
· Caution in lactation (x1 report of bloody diarrhoea in newborn).
· May cause reversible change in number +/- quality of sperm: 2 months after withdrawal sperm returns to normal.


	Azathioprine
	D
	· Can be used in pregnancy as foetal liver lacks enzyme to convert to active metabolites.
· Suggested not to exceed 2mg/kg/day.
· If taken during lactation breastfeed 4 hours post dose as most drug excreted within 4 hours of ingestion. 



	Cyclosporin
	C
	· Can be used in pregnancy.
· Possible risk of prematurity and Intrauterine Growth Retardation (IUGR). 
· Suggested not to exceed 10mg/kg/day.
· Avoid during lactation.


	Methotrexate
	D
	· Contraindicated in pregnancy and lactation.
· Cease 3 months preconception.
· Continue folate supplementation at 500 mcg/day throughout pregnancy. 


	Leflunomide
	X
	· Contraindicated in pregnancy and lactation.
· If regularly taken anytime in the 2 years pre desire to conceive, consider washout with cholestyramine 8g TDS for 11 days (not necessarily consecutive). Plasma levels > 0.02mg/L should be verified twice 2 weeks apart. If unacceptably high levels persist, additional cholestyramine can be given. Recommended to wait 3 menstrual cycles post chelation before attempting to conceive.
· For Arava brand-contact Sanofi-Aventis Medical Information Department- 1800 818 806/option 1, for free plasma testing. 



	Mycophenolate
	D
	· Avoid in pregnancy and lactation.
· Cease 6 weeks pre-conception.


	Cyclophosphamide
	D
	· Avoid in pregnancy and lactation.
· Can be used in second half of pregnancy if life threatening maternal illness.


	TNF inhibitors:

Etanercept 

Adalimumab

Infliximab

Certolizumab

Golimumab

Other bDMARDs:

Rituximab


Anakinra

Abatacept

Tocilizumab
	B2

C

Categories not assigned
	· Preliminary observational data from pregnancy registry, (Organisation of Teratology and Information Specialist), have not raised concerns regarding adverse outcomes with adalimumab or etanercept exposure so far, however numbers are small and meaningful conclusions cannot be made.
· Numerous anecdotal case reports of normal pregnancy, births and breastfeeding with etanercept use.
· Sporadic cases of possible association with vertebral anomalies, anal atresia, tracheooesophageal fistula, limb and renal anomalies (VATER) pattern have been reported.
· Pfizer Inc recommends that etanercept be used during pregnancy only if the clinician and patient agree that continuing treatment is clearly needed and the benefits outweigh potential safety concerns. Due to the possibility of lower RA disease activity during pregnancy, suggest trial of etanercept cessation and recommencement if required.
· Infliximab and adalimumab: suggest cease 3 months prior to conception and recommence only if required.
· TGA recommends avoiding pregnancy 12 months post last dose of rituximab due to prolonged B cell depletion.
· Unknown: insufficient data.


	Gold compounds

	B3
	· Avoid in pregnancy.
· No definite evidence of foetal malformations.

· Common practice is to continue until pregnancy then ceases. Give monthly injections on first day of menses (assuming regular menses).
· Caution in breastfeeding as possible risk of long term effects if accumulation.

	Penicillamine
	D
	· Avoid in pregnancy and lactation.


	Bisphosphonates

Colchicine
	B3

B2
	· The use of bisphosphonates during pregnancy is contraindicated. 
· Based on studies of low doses as used in FMF, it is considered safe in pregnancy and lactation. May aid fertility in female FMF patients.




For further information please review the Mothersafe website at http://www.mothersafe.org.au/
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Appendix 1 

Australian categorisation of drugs in pregnancy; these are different to the FDA Categories. This categorisation applies only to recommended therapeutic doses in women in the reproductive age group. 

Category A: Drugs which have been taken by a large number of pregnant women and women of childbearing age, without any proven increase in the frequency of malformations or other direct or indirect harmful effects on the foetus having been observed.

Category B1: Drugs which have been taken by only a limited number of pregnant women and women of childbearing age, without an increase in the frequency of malformation or other direct or indirect harmful effects on the human foetus having been observed. Studies in animals have not shown evidence of an increased occurrence of foetal damage.
Category B2: Drugs which have been taken by only a limited number of pregnant women and women of childbearing age, without an increase in the frequency of malformation or other direct or indirect harmful effects on the human foetus having been observed. Studies in animals are inadequate or may be lacking, but available data show no evidence of an increased occurrence of foetal damage.
Category B3: Drugs which have been taken by only a limited number of pregnant women and women of childbearing age, without an increase in the frequency of malformation or other direct or indirect harmful effects on the human foetus having been observed. Studies in animals have shown evidence of an increased occurrence of foetal damage, the significance of which is considered uncertain in humans.
Category C: Drugs which, owing to their pharmacological effects, have caused or may be suspected of causing, harmful effects on the human foetus or neonate without causing malformations. These effects may be reversible.
Category D: Drugs which have caused, are suspected to have caused or may be expected to cause, an increased incidence of human foetal malformations or irreversible damage. These drugs may also have adverse pharmacological effects. Accompanying texts should be consulted for further details.
Category X: Drugs which have such a high risk of causing permanent damage to the foetus that they should not be used in pregnancy or when there is a possibility of pregnancy.

For drugs in the B1, B2 and B3 categories, human data are lacking or inadequate and subcategorisation is therefore based on available animal data. The allocation of a B category does NOT imply greater safety than the C category. Drugs in category D are NOT absolutely contraindicated in pregnancy. Moreover, in some cases the D category has been assigned on the basis of suspicion.  www.tga.gov.au/docs/html/medpreg.htm
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